
1REV C 16199-039I

INSTALLATION INSTRUCTIONS
2-WHEEL DOLLY KIT

COMPONENT LIST
REF. # PART # DESCRIPTION QTY.
2* 1178-000 Flat Washer .760 x 1.375 x .0897 4
3* 15775-027 Axle Bracket 2
4 16197-004 Handle 1
5 16198-005 Handle With Cup 1
6* 16249-000 .3125-18 Flange 4
7* 21867-000 Flat Washer 2
8 383000-036 Welded Foot 2
9 43657-008 Wheel 10” Dia x 3” Har Rubber 2
10* 471-000 5/16-18 x 2025 2
11* 526-000 5/16 Flat Washer 8
12* 57580-000 1/2-13 x 1.5 HHB 2
14* 636-000 Lockwasher 1/2 Split 2
15 64326-007 Axle 28.75” 1
16* 64688-009 Spacer Axle Stub .75 x .625” 2
18* 91372-000 Plastic Bag 2
19* 9416-000 HHC .3125-18 x 1.75 GR5 2
20* 97883-001 Pin, Cotter, Hair 2
22* 23558-000 Flat Washer 5/16 11/32x1 4

*Locatated in parts bag 91372-000

DOLLY KIT OVERVIEW

5

12

7

8

20

2
9

2
16

19
11

3

15

4

10

11
11

6

11

REVISIONS

REV. IRN DESCRIPTION DATE BY APP'D

C 7525 ADDED * TO 9416-000, REPLACED 64326-028 WITH -007, 64688-008 WITH -009,  
MOVED 16198-004 AND 16198-005 TO OPPOSITE SIDES 6/22/2017 SJM DRC

ITEM NO. PartNo DESCRIPTION QTY.
1 100047-777 29 X 11 X 5 CARTON 1
2 * 1178-000 FLAT WASHER .760 X 1.375 X .0897 4
3 * 15775-027 AXLE BRACKET 2
4 16197-004 HANDLE 1
5 16198-005 HANDLE WITH CUP 1
6 * 16249-000 .3125-18  FLANGE 4
7 * 21867-000 FLAT WASHER 2
8 383000-036 WELDED FOOT 2
9 43657-008 WHEEL 10" DIA X 3" HARD RUBBER 2
10 * 471-000 5/16-18 X 2.25 2
11 * 526-000 5/16 FLAT WASHER 8
12 * 57580-000 1/2-13 X 1.5 HHB 2
14 * 636-000 LOCKWASHER 1/2 SPLIT 2
15 64326-028 AXLE .75 X 29.3125" 1
16 * 64688-009 SPACER AXLE STUB .75X .625IN 2
17 6505-21 BOX LABEL 1
18 * 91372-000 PLASTIC BAG 1
19 * 9416-000 HHCS .3125-18X1.75 GR5 2
20 * 97883-001 PIN, COTTER, HAIR, 2

CHK'D BY ENG APPR.

TITLE:
2 WHEEL DOLLY KIT

DATEDATE DATEDRAWN BY

MODEL:

PART:

SJM
THIS DRAWING CONTAINS 

PROPRIETARY
 INFORMATION BELONGING

 TO WINCO, 
UNAUTHORIZED USE IS 

PROHIBITED

ALL DIMENSIONS INCH

2/1/2017

WARRIOR
R

16199-039

16199-039

TOLERANCE: +/- 0.0625 DECIMAL
+/- 1 DEG ANGULAR

1 of 1

2/24/2017DRC

REQUIRED TOOLS:
1/2 Inch Wrench
3/4 Inch Wrench



2REV C 16199-039I

•	 Open hardware bag and separate components.
FASTENERS & MISC. COMPONENTS   

(not shown in actual size)

STEP 1

HARDWARE & FASTENER LIST
REF # PART # DESCRIPTION QTY
2* 1178-000 Flat Washer .760 x 1.375 x .0897 4
3* 15775-026 Axle Bracket 2
6* 16249-000 .3125-18 Flange 4
7* 21867-000 Flat Washer 2
10* 471-000 5/16-18 x 2.25 2
11* 526-000 5/16 Flat Washer 8
12* 57580-000 1/2-13 x 1.5 HHB 2
14* 636-000 Lockwasher 1/2 Split 2
16* 64688-009 Spacer Axle Stub .75” x 1.00” 2
19* 9416-000 HHCS .3125-18-1.75 GR5 2
20* 97883-001 Pin, Cotter, Hair 2
22* 23558-000 Flat Washer 5/16 11/32x1 4

STEP 2

16

10

2019

11

22

6

14

2

 2.547  1.429 

 .781 

 .344 

 0
 

 1
.2

64
 

 2
.3

73
 

 1
.4

04
 

 3
.3

42
 

 3
.4

81
 

 4
.7

45
 

 0 

 .750 

 1.125 

 1.750 

 2.375 

D
O

W
N

  9
0°

  R
 .1

3 

D
O

W
N

  9
0°

  R
 .1

3 
REVISIONS

REV. IRN DESCRIPTION DATE BY APP'D
A P261 ORIGINAL 5/31/2016 ZJF
B 5580 NEW DESIGN 6/28/2016 RJD ZJF
C 5911 .831 HOLE WAS .75 9/14/2016 RJD DRC

UNLESS OTHERWISE SPECIFIED
ALL DIMENSIONS GIVEN IN INCHES

WORK TO DIMENSIONS FLAT OUTSIDE VIEW 
SHOWN UNLESS NOTED  -DO NOT SCALE-

FRACTIONS
1 PLACE DEC.        .1
2 PLACE DEC.        .015
3 PLACE DEC.        .005

200014-007 HRPO 7 GA

FS-39 BLACK

CHK'D BY ENG APPR.

TITLE:

MACHINED
SURFACE 
TEXTURE

AXLE BRACKET

ANGULAR

1.5

DATEDATE DATEDRAWN BY

MODEL:
PART NO.

THIS DRAWING CONTAINS 
PROPRIETARY

 INFORMATION BELONGING
 TO WINCO, 

UNAUTHORIZED USE IS 
PROHIBITED

6/28/2016

R

15775-026

15775-026

RJD

FINISH:

MATERIAL:

RJD

0.364WEIGHT:                        LBS.

TOTAL SURFACE AREA: 17.387
FACE SURFACE AREA:

"²

"²

6/7/2016ZJF

VARIOUS

5.60

3 7

12

•	 Remove the generator from the pallet and block 
generator up 8 to 10 inches to gain access to the 
bottom of the cradle assembly.  A lifting jack or 
hoist may also be used if available.

BAT
TER

Y



3REV C 16199-039I

STEP 3

STEP4

•	 When completed, your handles should look like 
this. Part 5 is installed on the back hole of the 
bracket with the clip facing out. Part 4 is installed 
on the front hole of the bracket. Either handle 
can go in either bracket.

•	 Gather all the components needed for the handle 
install. Either handle can go in either bracket. 
Use 10x1, 11x1, 12x2, and 18x1 per handle, as 
shown to the right with ½” wrenches. This part 
is a little tricky. Don’t curse at us. Put washer 11 
resting on the hole of the bottom of the bracket. 
Then you’ll put washer 11 on the top of the 
handle, slide it in, and then miraculously line it 
all up so Part 10 can slide through it all with Part 
11 washer on the top. You may need to replace 
11 with 22 to ensure the proper fit. We have 
complete faith in you to accomplish this. Tighten 
with Part 6 in accordance with your preference. 

•  Now our efforts will go to the front foot pegs. We 
   are proud of how easy this part is. Use Part 8 
   with Part 12 and Part 7. Tighten to your 
   preference with ¾ inch wrenches. Done. Easy.

•  PRO TIP: If it was not “easy” getting the bolt 
   started, paint may have gotten into the foot 
   threads. You may need a power drill to insert the 
   bolt. 

10

11/22

11

11/22

 6 

12

 7

 8

 5

 4



4REV C 16199-039I

Winco Inc. Service Dept.
507-357-6831

STEP 5

STEP 6

•  All we have left is the back two tires.  Since the 
   unit is either blocked or suspended, use Part 3 
   with Part 19, Part 11, and Part 6 (not shown) to 
   secure the axle bracket to the frame. After both 
   sides are on, slide Part  15 through. Then put 
   Part 16 on with Part 2, as shown the the right.

•  Slide on Part 9 and Part 2. Use cotter pin Part 
   20 to secure as shown to the right.

•  PRO TIP: Cotter Pins slide on easier if you slide 
   them across the flat part of the axle as opposed 
   to trying to slide them across the round part of 
   the axle.

 3

16
 2 

2

20

 9

15

19

11

Certificate of Completion
This certifies that you have successfully assembled a WINCO 2-Wheel Dolly kit.

Give yourself a pat on the back.
Cut out this certificate and proudly showcase that you are amazing!


